Kohler Engines TH18-54544 CENTRAL POWER Head/Valve/Breather Rev 4/19/2006

Change Assembly
Diagrams Shown are for U.S. Models

Head/Valve/Breather Rev 4/19/2006

Prices shown are USD

Ref#
 Part
Price
Qty
 
1
BELT, TIMING
Provide Your Location
to See Pricing
2
GASKET, VALVE COVER NO. 1-(#DSC)
Provide Your Location
to See Pricing
3
RING, SNAP - DISCONTINUED
Provide Your Location
to See Pricing
4
WASHER, THRUST (#DSC)
Provide Your Location
to See Pricing
5
SEAL, OIL - DISCONTINUED - USE (CLARK TP-32-44-6 P)
Provide Your Location
to See Pricing
6
CAMSHAFT, NO. 1 CYLINDER
Provide Your Location
to See Pricing
7
SPROCKET, CAMSHAFT - DISCONTINUED
Provide Your Location
to See Pricing
12
SCREW, FLG M6X1.0X16
Provide Your Location
to See Pricing
13
WASHER, FLAT - DISCONTINUED
Provide Your Location
to See Pricing
14
CAMSHAFT, NO. 2 CYLINDER
Provide Your Location
to See Pricing
15
PLATE, BACKING GOVERNOR - (#DSC)
Provide Your Location
to See Pricing
16
SCREW,FLG THD FRM M6X1.0X20-(#25086396S)
Provide Your Location
to See Pricing
17
PULLEY, IDLER
Provide Your Location
to See Pricing
18
BODY, GOVERNOR
Provide Your Location
to See Pricing
19
PIN, COILED SPRING-(#DSC)
Provide Your Location
to See Pricing
20
BALL, GOVERNOR
Provide Your Location
to See Pricing
21
COVER, GOVERNOR - DISCONTINUED
Provide Your Location
to See Pricing
22
BUSHING, GOVERNOR - DISCONTINUED
Provide Your Location
to See Pricing
23
SPACER, GOVERNOR
Provide Your Location
to See Pricing
24
SHAFT, GOVERNOR CROSS-DISCONTINUED
Provide Your Location
to See Pricing
25
SEAL, GOVERNOR-CROSS SHAFT
Provide Your Location
to See Pricing
26
YOKE, GOVERNOR-DISCONTINUED
Provide Your Location
to See Pricing
27
Screw, hex. socket button head M4x0.7x10 Replaced by M-410010-S
Available for In Store
Purchase Only
28
KIT, ROCKER ARM Includes 29,30
Provide Your Location
to See Pricing
29
NUT, HEX JAM-DISCONTINUED
Provide Your Location
to See Pricing
30
SCREW, SLOTTED SET-DISCONTINUED
Provide Your Location
to See Pricing
31
SPRING, SHAFT - DISCONTINUED
Provide Your Location
to See Pricing
32
SHAFT, ROCKER ARM - (#DSC)
Provide Your Location
to See Pricing
33
SCREW,FLG THD FRM M5X0.8X16-(#25086398S)
Provide Your Location
to See Pricing
34
RING, RETAINING (#DSC)
Provide Your Location
to See Pricing
35
LOCK, RETAINER-(#DSC)
Provide Your Location
to See Pricing
36
CAP, VALVE SPRING (#DSC)
Provide Your Location
to See Pricing
37
SPRING, VALVE - (#DSC)
Provide Your Location
to See Pricing
38
RETAINER, VALVE SPRING - (#DSC)
Provide Your Location
to See Pricing
39
SEAL, VALVE STEM-USE 20 032 10-S
Provide Your Location
to See Pricing
40
VALVE, EXHAUST - DISCONTINUED
Provide Your Location
to See Pricing
40
VALVE, EXHAUST .250 O/S - DISCONTINUED
Provide Your Location
to See Pricing
41
VALVE, INTAKE-(#DSC)
Provide Your Location
to See Pricing
41
VALVE, INTAKE .250 O/S-DISCONTINUED
Provide Your Location
to See Pricing
43
GASKET, VALVE COVER NO. 2
Provide Your Location
to See Pricing
44
COVER, VALVE NO. 2
Provide Your Location
to See Pricing
45
SCREW,FLG M6X1.0X25 (#25086294S)
Provide Your Location
to See Pricing
46
CAP ASSY, OIL FILL (YELLOW) Includes 47
Provide Your Location
to See Pricing
47
O-RING-USE 24 153 32-S
Provide Your Location
to See Pricing
48
SPACER, THREADED - DISCONTINUED
Provide Your Location
to See Pricing
49
WASHER, FLAT 1/4" (O.D. 1/2")
Provide Your Location
to See Pricing
 

©2024 Kohler Energy

Kohler Engines manufactures small engines for riding lawn mowers, garden tractors, walk-behind lawn mowers, concrete construction equipment, outdoor power equipment, welders, pressure washers and other products. Kohler Engine Service manuals and Kohler Engine Owner’s Manuals are available.